
    

L1681_book.fm  Page 429  Tuesday, October 5, 2004  10:51 AM
PART V

Math Concepts: Wastewater Engineering



               

L1681_book.fm  Page 431  Tuesday, October 5, 2004  10:51 AM
CHAPTER 16

Wastewater Calculations

In the glory days of Empire Textiles, the solvents and dyes used on the fabrics were dumped directly
into the river, staining the banks below the falls red and green and yellow, according to the day of
the week and the size of the batch. The sloping banks contained rings, like those in a tree trunk,
except these were in rainbow colors, they recorded not the years but the rise and fall of the river.
Even now, fifty years later, only the hardiest weeds and scrub trees grew south of the pavement on
[...]
A trickling filter receives a primary effluent flow of 5 MGD. If the recirculated flow is 4.6

MGD, what is the recirculation ratio?

Solution:

16.5.6 Trickling Filter Design

In trickling filter design, the parameters used are the hydraulic loading and BOD:

(16.21)

Recirculation
Recirculated Flow, MGD

Prim
=

aary Effluent Flow, MGD

Recirculation Ratio
Recirculated Flow, MG= DD

Primary Effluent Flow, MGD

4.5 MGD
3.2 MGD

= 1.4 Recirculation Ratio

Recirculation Ratio
Recirculated Flow, MG= DD

Primary Effluent Flow, MGD

4.6 MGD
5 MGD

= 0.92 Recirculation Ratio

Hydraulic Loading
Q R

A
o= +



WASTEWATER CALCULATIONS 451

L1681_book.fm  Page 451  Tuesday, October 5, 2004  10:51 AM
where
Qo = average wastewater flow rate, million gallons per day
R = recirculated flow = Qo × circulation ratio
A = filter area, acres

(16.22)

where
BODs = settled BOD5 from primary, milligrams per liter
Qo = Average wastewater flow rate, million gallons per day
V = filter volume, cubic feet
8340 = conversion of units

16.6 ROTATING BIOLOGICAL CONTACTORS (RBCS)

In essence the rotating biological contactor (RBC) is a variation of the attached growth idea provided
by the trickling filter (see Figure 16.5 and Figure 16.6). Still relying on microorganisms that grow
on the surface of a medium, the RBC is instead a fixed film biological treatment device. The basic
biological process, however, is similar to that occurring in trickling filters.

An RBC consists of a series of closely spaced (mounted side by side, circular, plastic [synthetic])
disks, typically about 11.5 ft in diameter. Attached to a rotating horizontal shaft, approximately
40% of each disk is submersed in a tank that contains the wastewater to be treated. As the RBC
rotates, the attached biomass film (zoogleal slime) that grows on the surface of the disks moves
into and out of the wastewater. While submerged in the wastewater, the microorganisms absorb
organics; while they are rotated out of the wastewater, they are supplied with needed oxygen for
aerobic decomposition. As the zoogleal slime re-enters the wastewater, excess solids and waste

Figure 16.5 Rotating biological contactor (RBC) cross-section and treatment system. (From Spellman, F.R.,
1999, Spellman’s Standard Handbook for Wastewater Operators, Vol. 1, Lancaster, PA: Technomic
Publishing Company.)

BOD loading
8340 (BODs)(Q )

V
o=

Oxygen

Sloughings
Organic
matter

Media

Zoogleal slime

Wastewater holding tank



452 ENVIRONMENTAL ENGINEER’S MATHEMATICS HANDBOOK

L1681_book.fm  Page 452  Tuesday, October 5, 2004  10:51 AM
products are stripped off the media as sloughings, which are transported with the wastewater flow
to a settling tank for removal.

16.6.1 RBC Process Control Calculations

Several process control calculations are useful in the operation of an RBC. These include soluble
BOD, total media area, organic loading rate, and hydraulic loading. Settling tank calculations and
biosolids pumping calculations may be helpful for evaluation and control of the settling tank
following the RBC.

16.6.2 Hydraulic Loading Rate

The manufacturer normally specifies the RBC media surface area, and the hydraulic loading rate
is based on the media surface area, usually in square feet. Hydraulic loading is expressed in terms
of gallons of flow per day per square foot of media. This calculation can be helpful in evaluating
the current operating status of the RBC. Comparison with design specifications can determine if
the unit is hydraulically over- or underloaded. Hydraulic loading on an RBC can range from 1 to
3 gpd/ft2.

Example 16.30

Problem:
An RBC treats a primary effluent flow rate of 0.244 MGD. What is the hydraulic loading rate

in gallons per day per square foot if the media surface area is 92,600 ft2?

Solution:

Example 16.31

Problem:
An RBC treats a flow of 3.5 MGD. The manufacturer’s data indicate a media surface area of

750,000 ft2. What is the hydraulic loading rate on the RBC?

Figure 16.6 Rotating biological contactor (RBC) treatment system. (From Spellman, F.R., 1999, Spellman’s Stan-
dard Handbook for Wastewater Operators, Vol. 1, Lancaster, PA: Technomic Publishing Company.)

Influent
Primary
settling

tank

Rotating biological contactors

Secondary
settling
tanks

Solids disposal

Cl2

Effluent

244,000 gpd

92,000 ft
2.65 gpd/ft

2
2=



WASTEWATER CALCULATIONS 453

L1681_book.fm  Page 453  Tuesday, October 5, 2004  10:51 AM
Solution:

Example 16.32

Problem:
A rotating biological contactor treats a primary effluent flow of 1,350,000 gpd. The manufac-

turer’s data indicate that the media surface area is 600,000 ft2. What is the hydraulic loading rate
on the filter?

Solution:

16.6.3 Soluble BOD

The soluble BOD concentration of the RBC influent can be determined experimentally in the
laboratory, or it can be estimated using the suspended solids concentration and the “K” factor. This
factor is used to approximate the BOD (particulate BOD) contributed by the suspended matter. The
K factor must be provided or determined experimentally in the laboratory; for domestic wasters,
it is normally in the range of 0.5 to 0.7.

(16.23)

Example 16.33

Problem:
The suspended solids concentration of a wastewater is 250 mg/L. If the amount of K-value at

the plant is 0.6, what is the estimated particulate biochemical oxygen demand (BOD) concentration
of the wastewater?

Solution:
Key point: The 0.6 K-value indicates that about 60% of the suspended solids are organic suspended
solids (particulate BOD).

Hydraulic Loading Rate
Flow, gpd

Media Are
=

aa, ft2

= =3,500,000 gpd

750,000 ft
4.7 ft

2
2

Hydraulic Loading Rate
Flow, gpd

Area, ft2
=

= =1,350,000 gpd

600,000 ft
2.3 ft

2
2

Soluble BOD Total BOD (K Factor Tot5 5= − × aal Suspended Solids)

(250 mg/L) (0.6) 150 mg/L Particulate BOD=



454 ENVIRONMENTAL ENGINEER’S MATHEMATICS HANDBOOK

L1681_book.fm  Page 454  Tuesday, October 5, 2004  10:51 AM
Example 16.34

Problem:
A rotating biological contactor receives a flow of 2.2 MGD with a BOD content of 170 mg/L

and suspended solids (SS) concentration of 140 mg/L. If the K-value is 0.7, how many pounds of
soluble BOD enter the RBC daily?

Solution:

Now, pounds per day of soluble BOD may be determined:

Example 16.35

Problem:
The wastewater entering a rotating biological contactor has a BOD content of 210 mg/L. The

suspended solids content is 240 mg/L. If the K-value is 0.5, what is the estimated soluble BOD
(milligrams per liter) of the wastewater?

Solution:

Total BOD Particulate BOD Soluble BOD= +

170 mg/L (140 mg/L) (0.7) x mg/L= +

170 mg/L 98 mg/L x mg/L= +

170 mg/L 98 mg/L x− =

x 72 mg/L Soluble BOD=

(mg/L Soluble BOD) (MGD Flow) (8.34 lb/gal) lb/day=

(72 mg/L) (2.2 MGD) (8.34 lb/gal) 1321 lb= //day Soluble BOD

Total BOD, mg/L Particulate BOD, mg/L S= + ooluble BOD, mg/L

210 mg/L (240 mg/L) (0.5) x mg/L= +
BOD SS Sol. BOOD

210 mg/L 120 mg/L x mg/L= +
Sol. BOD

210 120 x− =

Sol. BOD 90 mg/L x=



WASTEWATER CALCULATIONS 455

L1681_book.fm  Page 455  Tuesday, October 5, 2004  10:51 AM
16.6.4 Organic Loading Rate

The organic loading rate can be expressed as total BOD loading in pounds per day per 1000 ft2 of
media. The actual values can then be compared with plant design specifications to determine the
current operating condition of the system.

(16.24)

Example 16.36

Problem:
A rotating biological contactor (RBC) has a media surface area of 500,000 ft2 and receives a

flow of 1,000,000 gpd. If the soluble BOD concentration of the primary effluent is 160 mg/L, what
is the organic loading on the RBC in pounds per day per 1000 ft2?

Solution:

Example 16.37

Problem:
The wastewater flow to an RBC is 3,000,000 gpd. The wastewater has a soluble BOD concen-

tration of 120 mg/L. The RBC consists of six shafts (each 110,000 ft2), with two shafts comprising
the first stage of the system. What is the organic loading rate in pounds per day per 1000 ft2 on
the first stage of the system?

Solution:

Organic Loading Rate
Sol. BOD Flow, MGD= × 8.34 lb/gal

Media Area, 1000 ft2

×

Organic Loading Rate
Sol. BOD, lb/day

Medi
=

aa Area, 1000 ft2

(160 mg/L)(1.0 MGD) (8.34 lb/gal)

500 1000× ft2

2.7 lb/day Sol. BOD

1000 ft2

Organic Loading Rate
Sol. BOD, lb/day

Medi
=

aa Area, 1000 ft2

(120 mg/L) (3.0 MGD) (8.34 lb/gal)

220

×
1000 ft2

= 13.6 lb Sol. BOD/day/1000 ft2



456 ENVIRONMENTAL ENGINEER’S MATHEMATICS HANDBOOK

L1681_book.fm  Page 456  Tuesday, October 5, 2004  10:51 AM
16.6.5 Total Media Area

Several process control calculations for the RBC use the total surface area of all the stages within
the train. As was the case with the soluble BOD calculation, plant design information or information
supplied by the unit manufacturer must provide the individual stage areas (or the total train area)
because physical determination of this would be extremely difficult.

(16.25)

16.6.6 Modeling RBC Performance

Although a number of semiempirical formulations have been used, the Schultz–Germain formula
for trickling filters is recommended for modeling RBC performance (Spengel and Dzombok, 1992):

(16.26)

where
Se = total BOD of settled effluent, milligrams per liter
Si = total BOD of wastewater applied to filter, milligrams per liter
V = in square meters
Q = in square meters per second

16.6.7 RBC Performance Parameter

The control parameter for RBC performance is soluble BOD (SBOD):

(16.27)

(16.28)

(16.29)

where
c = a coefficient

= 0.5 to 0.7 for domestic wastewater
= 0.5 for raw domestic wastewater (TSS > TBOD)
= 0.6 for raw wastewater (TSS ≅ TBOD)
= 0.6 for primary effluents
= 0.5 for secondary effluents

Example 16.38

Problem:
Average TBOD is 152 mg/L and TSS is 132 mg/L. What is the influent SBOD concentration

that can be used for the design of an RBC system? The RBC is used as the secondary treatment unit.

Solution:
For the primary effluent (RBC influent)

Total Area 1st Stage Area 2nd Stage Are= + aa nth Stage Area+ … +

Se Siek(V/Q)0.5=

SBOD TBOD uspended BOD= − S

Suspended BOD c (TSS)=

SBOD TBOD c (TSS)= −



WASTEWATER CALCULATIONS 457

L1681_book.fm  Page 457  Tuesday, October 5, 2004  10:51 AM
Estimate SBOD concentration of RBC influent using Equation 16.29.

 

16.7 ACTIVATED BIOSOLIDS

The activated biosolids (sludge) process is a man-made process that mimics the natural self-
purification process that takes place in streams. In essence, we can state that the activated biosolids
treatment process is a “stream in a container.”

In wastewater treatment, activated-biosolids processes are used for secondary treatment as well
as complete aerobic treatment without primary sedimentation. Activated biosolids refers to biolog-
ical treatment systems that use a suspended growth of organisms to remove BOD and suspended
solids. The basic components of an activated biosolids sewage treatment system include an aeration
tank and a secondary basin, settling basin, or clarifier. Primary effluent is mixed with settled solids
recycled from the secondary clarifier and is then introduced into the aeration tank. Compressed air
is injected continuously into the mixture through porous diffusers located at the bottom of the tank,
usually along one side. 

Wastewater is fed continuously into the aerated tank, where the microorganisms metabolize
and biologically flocculate the organics. Microorganisms (activated biosolids) are settled from the
aerated mixed liquor under quiescent conditions in the final clarifier and are returned to the aeration
tank. Left uncontrolled, the number of organisms would eventually become too great; therefore,
some must periodically be removed (waste). A portion of the concentrated solids from the bottom
of the settling tank must be removed from the process (waste activated sludge, or WAS). Clear
supernatant from the final settling tank is the plant effluent.

16.7.1 Activated Biosolids Process Control Calculations

As with other wastewater treatment unit processes, process control calculations are important tools
used to control and optimize process operations. In this section, we review many of the most
frequently used activated biosolids process calculations.

16.7.2 Moving Averages

When performing process control calculations, using a 7-day moving average is recommended.
The moving average is a mathematical method to level the impact of any single test result. Determine
the moving average by adding all of the test results collected during the preceding 7 days and
dividing by the number of tests.

(16.30)

c 0.6=

SBOD TBOD c (TSS)= −

= −152 mg/L 0.6 (132 mg/L)

73 mg/L=

Moving Average
Test 1 Test 2 Test 3= + + + Test 6 Test 7

# of Tests Performed dur
… +

iing the Seven Days



458 ENVIRONMENTAL ENGINEER’S MATHEMATICS HANDBOOK

L1681_book.fm  Page 458  Tuesday, October 5, 2004  10:51 AM
Example 16.39

Problem:
Calculate the 7-day moving average for days 7, 8, and 9:

Solution:

1.

2.

3.

16.7.3 BOD or COD Loading

When calculating BOD, COD, or SS loading on an aeration process (or any other treatment process),
loading on the process is usually calculated as pounds per day. The following equation is used:

(16.31)

Example 16.40

Problem:
The BOD concentration of the wastewater entering an aerator is 210 mg/L. If the flow to the

aerator is 1,550,000 gpd, what is the pounds-per-day BOD loading?

Solution:

 

 

Day MLSS Day MLSS

1 3340 6 2780
2 2480 7 2476
3 2398 8 2756
4 2480 9 2655
5 2558 10 2396

Moving Average, Day 7

3340 2480 2398

=

+ + ++ + + + =2480 2558 2780 2476
7

2645

Moving Average, Day 8

2480 2398 2480

=

+ + ++ + + + =2558 2780 2476 2756
7

2561

Moving Average, Day 9 =

2398 2480 2558+ + + 2780 2476 2756 2655
7

2586
+ + + =

BOD, COD, or SS Loading, lb/day (mg/L) (M= GGD) (8.34 lb/gal)

BOD lb/day (mg/L) (MGD) (8.34 lb/gal)=

= (210 mg/L) (1.55 MGD) (8.34 lb/gal)

= 2715 lb/day



WASTEWATER CALCULATIONS 459

L1681_book.fm  Page 459  Tuesday, October 5, 2004  10:51 AM
Example 16.41

Problem:
The flow to an aeration tank is 2750 gpm. If the BOD concentration of the wastewater is 140

mg/L, how many pounds of BOD are applied to the aeration tank daily?

Solution:
First, convert the gallons-per-minute flow to gallons-per-day flow:

Then calculate pounds per day of BOD:

 

 

16.7.4 Solids Inventory

In the activated biosolids process, controlling the amount of solids under aeration is important. The
suspended solids in an aeration tank are called mixed liquor suspended solids (MLSS). To calculate
the pounds of solids in the aeration tank, we need to know the milligrams per liter of MLSS
concentration and the aeration tank volume. Then pounds of MLSS can be calculated as follows:

(16.32)

Example 16.42

Problem:
If the mixed liquor suspended solids concentration is 1200 mg/L and the aeration tank has a

volume of 550,000 gal, how many pounds of suspended solids are in the aeration tank?

Solution:

 

16.7.5 Food-to-Microorganism Ratio (F/M Ratio)

The food-to-microorganism ratio (F/M ratio) is a process control method/calculation based upon
maintaining a specified balance between available food materials (BOD or COD) in the aeration
tank influent and the aeration tank mixed liquor volatile suspended solids (MLVSS) concentration.

(2750 gpm) (1440 min/day) 3,960,000 gpd=

BOD, lb/day (BOD, mg/L) (Flow, MGD) (8.34= lb/gal)

= (140, mg/L) (3.96 MGD) (8.34 lb/day)

= 4624 lb/day

lb MLSS (MLSS, mg/L) (MG) (8.34)=

Lb (mg/L) (MG Volume) (8.34 lb/gal)=

= (1200 mg/L) (0.550 MG) (8.34 lb/gal)

= 5504 lb MLSS



460 ENVIRONMENTAL ENGINEER’S MATHEMATICS HANDBOOK

L1681_book.fm  Page 460  Tuesday, October 5, 2004  10:51 AM
The chemical oxygen demand (COD) test is sometimes used because the results are available in a
relatively short period of time. To calculate the F/M ratio, the following information is required:

• Aeration tank influent flow rate, million gallons per day
• Aeration tank influent BOD or COD, milligrams per liter
• Aeration tank MLVSS, milligrams per liter
• Aeration tank volume, million gallons

(16.33)

Typical F/M ratio for an activated biosolids process is shown in the following table: